
Main Parts Breakdown
1000 Series

SECTION 9: PARTS



REF PART # DESCRIPTION REF PART # DESCRIPTION
1001 P33581001 DRAW BAR 7/16-20 X 402MM 1056 P33581056 SPACER
1002 P33581002 SPINDLE LOCK NUT 1057 P33581057 NAME PLATE
1003 P33581003 SPINDLE PULLEY 1058 P33581058 HEAD HANDLE
1004 P33581004 BELT BOTTOM COVER 1059 P33581059 WORM SHAFT
1005 P33581005 SWITCH 1060 P33581060 WORM
1006 P33581006 SPINDLE TAPER SLEEVE 1061 P33581061 SHAFT
1007 P6009 BALL BEARING 6009ZZ 1062 P33581062 COMPRESSION SPRING
1008 P33581008 BEARING SPACER 1063 P33581063 PIN
1009 P33581009 QUILL STOP ADJ ROD M12 X 235 1066 P33581066 MOTOR MOUNT
1010 PR25M INT RETAINING RING 47MM 1067 P33581067 MOTOR 2HP 110/220V
1011 P33581011 HEAD BODY 1067-1 P33581067-1 MOTOR FAN
1012 P33581012 RUBBER FLANGE 1067-2 P33581067-2 MOTOR HOUSING
1013 P33581013 FEED BASE 1067-3 P33581067-3 JUNCTION BOX
1014 P33581014 LOCK NUT M30-1.5 1067-4 P33581067-4 S CAPACITOR 400M 265V 2 X 3-3/4
1015 P33581015 TAPER BEARING 30205/P5 1067-5 P33581067-5 R CAPACITOR 40M 450V 2 X 3-3/4
1016 P33581016 SPINDLE SLEEVE 1067-6 P33581067-6 CAPACITOR COVER
1017 P33581017 SPINDLE SHAFT 1067-7 P33581067-7 CENTRIFUGAL SWITCH
1018 P33581018 TAPER BEARING 30207/P5 1067-8 P33581067-8 CONTACT PLATE
1019 P33581019 BEARING CAP 1069 P33581069 BELT TOP COVER
1020 P33581020 CUTTER ARBOR R8 1069-1 P33581069-1 DRAWBAR COVER
1020-1PFH30M FLAT HD SCR M5-.8 X 8 1069-2 P33581069-2 PLASTIC COVER
1020-2P33581020-2 KEY 1070 P33581070 MOTOR PULLEY
1021 P33581021 CHUCK ARBOR JT#3-R8 1071 P33581071 V-BELT 5L330
1022 P33581022 GRIP 1072 P6204 BALL BEARING 6204ZZ
1023 PR56M EXT RETAINING RING 45MM 1073 P33581073 IDLER PULLEY
1024 P33581024 QUILL LOCK HANDLE 1074 PVB40 V-BELT B-40 5L400
1025 P33581025 COLLAR 1075 P33581075 IDLER PULLEY SHAFT
1026 P33581026 THREADED COLLAR 1076 P33581076 IDLER PULLEY BASE
1027 P33581027 SCREW KEY 1077 P33581077 CLIP PLATE
1035 P33581035 BEARING SPACER 1079 P33581079 RUBBER COLLAR
1039 P33581039 QUILL HANDLE 1085 P33581085 KNOB M6-1 X 14
1040 P33581040 QUILL HANDLE KNOB M12-1.25 1086 P33581086 FACE MILL 80MM
1044 P33581044 MICRO ADJUSTING INDICATOR 1087 P33581087 DRILL CHUCK JT#3 0"-1/2"
1045 P33581045 WORM COVER 1091 P33581091 STOP NUT M20-1.5 X 23
1046 P6202 BALL BEARING 6202ZZ 1092 P33581092 STOP BLOCK
1047 P33581047 WORM SHAFT 1093 PLN07M LOCK NUT M16-2
1050 P33581050 LOCK HANDLE 1094 P33581094 SUPPORT BASE
1051 P33581051 SPECIAL WING SCREW 1095 P33581095 DEPTH STOP KNOB
1052 P33581052 HEAD BOLT M16-2 X 150 1096 P33581096 FRONT COVER PLATE
1055 P33581055 GRADUATED DIAL 1097 P33581097 PROTECTION PIECE

Main Parts List



Main Parts List (continued)
REF PART # DESCRIPTION REF PART # DESCRIPTION
1101 P33581101 COLUMN GEAR COVER 1145 PSS31M SET SCREW M5-.8 X 8
1102 P33581102 LIMIT PLATE 1146 P33581146 KNURLED SCREW M5-.8 X 12
1103 P33581103 SPRING COVER 1147 PSB24M CAP SCREW M5-.8 X 16
1104 P33581104 COILED SPRING 1148 PR05M EXT RETAINING RING 15MM
1105 P33581105 SPRING BASE 1150 PN13M HEX NUT M16-2
1106 P33581106 PINION SHAFT 1151 PW08M FLAT WASHER 16MM
1107 P33581107 FEED COVER 1152 PHTEK11M TAP SCREW M3 X 8
1108 P33581108 WORM GEAR BOX 1153 PSS14M SET SCREW M8-1.25 X 12
1109 P33581109 COMPRESSION SPRING 1155 PSB02M CAP SCREW M6-1 X 20
1110 P33581110 SPRING BASE 1156 PB07M HEX BOLT M8-1.25 X 25
1110-1 P33581110-1 CLUTCH KNOB 1157 P33581157 HEX BOLT M12-1 X 25
1131 PB03M HEX BOLT M8-1.25 x 16 1158 PN03M HEX NUT M8-1.25
1132 PW01M FLAT WASHER 8MM 1159 P33581159 KEY 8 X 40
1133 PS16M PHLP HD SCR M8-1.25 X 16 1160 PB26M HEX BOLT M8-1.25 X 30
1134 PB39M HEX BOLT M6-1 X 50 1161 PW01M FLAT WASHER 8MM
1135 PN01M HEX NUT M6-1 1162 P33581162 OUTLINE BUSHING
1136 PRP64M ROLL PIN 3 X 18 1163 PS76M PHLP HD SCR M8-1.25 X 12
1137 PLW16M LOCK WASHER 30MM 1164 PHTEK11M TAP SCREW M3 X 8
1139 PS76M PHLP HD SCR M8-1.25 X 12 1185 P33581185 DEPTH STOP INDICATOR
1140 PRP44M ROLL PIN 3 X 10 1187 PW01M FLAT WASHER 8MM
1141 PN02M HEX NUT M10-1.5 1188 PS39M PHLP HD SCR M8-1.25 X 10
1142 PK70M KEY 8 X 8 X 12 1190 P33581190 DOWNFEED CONTROL KNOB
1143 PSB14M CAP SCREW M8-1.25 X 20 1190-1 P33581190-1 KNOB HANDLE



Base Parts Breakdown
1000 Series



Base Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1146 P33581146 KNURLED SCREW M5-.8 X 12 1220 P33581220 TABLE CLUTCH
1201 P33581201 TABLE HANDLE WHEEL 1222 P33581222 LEFT FLANGE
1202 P33581202 DIAL CLUTCH 1223 P33581223 LEAD SCREW NUT
1203 P8103 THRUST BEARING 8103 1224 P33581224 LONGITUDINAL LEAD SCREW
1204 P33581204 SQUARE FLANGE 1226 P33581226 RIGHT FLANGE
1205 P33581205 CROSSFEED LEAD SCREW 1227 P33581227 LONGITUDINAL GIB
1206 P33581206 BASE 1228 P33581228 TABLE
1207 P33581207 CROSS SLIDE GIB 1229 P33581229 FIXED BLOCK
1208 P33581208 COLUMN BASE 1230 P33581230 MOVABLE FIXED RING
1209 P33581209 COLUMN FLANGE RING 1331 PB06M HEX BOLT M8-1.25 X 12
1210 P33581210 RACK 1343 PSB31M CAP SCREW M8-1.25 X 25
1211 P33581211 COLUMN HEAD 1345 PSS21M SET SCREW M8-1.25 X 25
1212 P33581212 GIB STRIP BOLT 1366 PRP30M ROLL PIN 5 X 50
1213 P33581213 LEAF SCREW 1367 P33581367 GRADUATED COLLAR
1214 P33581214 MOVABLE FIXED BLOCK 1368 P33581368 BALL OILER
1215 P33581215 CROSS SLIDE LEAD SCREW NUT 1372 PB165M HEX BOLT M16-2 X 60
1216 P33581216 CENTER BASE 1373 PLW10M LOCK WASHER 16MM
1217 P33581217 WAY COVER BRACKET 1374 PSB33M CAP SCREW M5-.8 X 12
1218 P33581218 WAY COVER 1375 PSB14M CAP SCREW M8-1.25 X 20
1219 P33581219 WAY COVER BRACKET 1376 PSB26M CAP SCREW M6-1 X 12



Label Breakdown and List

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels. 

REF PART # DESCRIPTION REF PART # DESCRIPTION
1401 P33581401 MACHINE ID LABEL 1405 PPAINT-1 GRIZZLY GREEN TOUCH UP PAINT
1402 P33581402 WEAR GLASSES LABEL 1406 P33581406 READ MANUAL LABEL
1403 P33581403 ENTANGLEMENT LABEL 1407 P33581407 DISCONNECT POWER LABEL
1404 PLABEL-14 ELECTRICITY LABEL 1408 G9987 GRIZZLY NAMEPLATE


